



TEST REPORT NO. : KA:TX:1821047216

Date: 08-Sep-2020

Page 1 of 4

SAMPLE SUBMITTED AND IDENTIFIED BY SUPPLIER AS :

SUBMITTED BY	:	
ADDRESS	:	
CITY	:	
COUNTRY	:	
SAMPLE DESCRIPTION	:	R-PPC YARN SAMPLES OF 12/2, 16/2, 29/3 & 40/2 (COUNT/PLY)
COLOUR	:	WHITE THREAD
STYLE NO.	:	NA
FIBRE CONTENT	:	100%POLYESTER (RECYCLABLE)
ORDER NO.	:	NA
END USE	:	NA
SUPPLIER REF. NO.	:	NA
COUNTRY OF ORIGIN	:	N/A
COUNTRY OF DESTINATION	:	N/A
BUYER	:	N / A
SUPPLIER	:	M/S: SHAOXING SANYOU TEXTILE CO. LTD
ARTICALE NO.	:	NA
SAMPLE RECEIVING DATE	:	03/09/2020
TEST PERFORMING PERIOD	:	From 03-09-2020 To 08-09-2020
TEST(S) REQUIRED	:	SELECTED TEST(S) AS REQUESTED BY APPLICANT.
TEST RESULTS	:	PLEASE REFER TO THE NEXT PAGE(S).
CARE LABEL INSTRUCTION	:	.

Sign for and on behalf of
SGS Pakistan (Private) Ltd.

BABAR SHAKEEL
Senior Executive Officer
Consumer And Retail

This is a computer generated report hence signature is not available.

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST RESULT

SINGLE YARN STRENGTH

ISO 2062: 1993

(A) CHEERY RPP 12/2 Ne (Recycle ableSewing Thread

		C.V
Breaking Force (N):	5113 CN OR 51.1	3.8%
Elongation at break (%):	20.5	3.5%
Tenacity / RKM (CN/tex):	52.0	3.8%

(B) CHEERY RPP 16/2 Ne (Recycle ableSewing Thread

		C.V
Breaking Force (N):	3893 CN OR 38.9	5.1%
Elongation at break (%):	19.3	4.0%
Tenacity / RKM (CN/tex):	52.7	5.1%

(C) CHEERY RPP 29/3 Ne (Recycle ableSewing Thread

		C.V
Breaking Force (N):	3011 CN OR 30.1	4.2%
Elongation at break (%):	20.7	4.0%
Tenacity / RKM (CN/tex):	48.4	4.2%

(D) CHEERY RPP 40/2 Ne (Recycle ableSewing Thread

		C.V
Breaking Force (N):	1516 CN OR 15.2	5.5%
Elongation at break (%):	19.3	4.5%
Tenacity / RKM (CN/tex):	50.4	5.5%

This is a computer generated report hence signature is not available.

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT NO. : KA:TX:1821047216

Date: 08-Sep-2020

Page 3 of 4

TEST

RESULT

Sample Picture



This is a computer generated report hence signature is not available.

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST

RESULT



***** End of Report *****

This is a computer generated report hence signature is not available.

"This document is issued by the Company under its General Conditions of Services accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.